29050016321 SDLG gear

Category:

Description

29050016321 SDLG gear

1 29050016401 A307B变速箱总成 Transmission Y 1
2 29050000031 变速泵吸油管总成 Hose assembly Y 1
3 4030000013 O形圈GB1235-32*3.1 O-ring Y 1
4 29050018471 接头体 Nipple Y 1
5 29050000091 管夹 Clamp Y 1
6 4011000461 螺栓GB16674-M8*16EpZn-8.8 Bolt Y 2
7 4014000030 吊环螺钉GB825-M20EpZn-20 Screw Y 2
8 29050000051 透气盖总成 Breather cap Y 1
9 29050000061 透气管 Tube Y 1
10 29050000071 轴承套 Bearing bushing Y 1
11 4019000012 铆钉GB827-3*5-BL2 Rivet Y 4
12 29050020001 LG956L变速箱标牌 Lg956l name plate N 1
13 29050020021 LG956L变速箱标牌 Lg956l name plate N 1
14 4011000097 螺栓GB5783-M18*40EpZn-8.8 Bolt Y 8
15 4015000029 垫圈GB93-18-65Mn Spring washer Y 8
16 4011000695 螺栓GB5785-M20*1.5*130EpZn-8.8 Bolt Y 2
17 4015000176 垫圈GB97.1-20EpZn-300HV Washer Y 2
18 4013000160 螺母GB889.2-M20*1.5EpZn-8 Lock nut Y 2
19 29050000121 垫圈 Washer Y 4
20 4110000460 减震器CBB95-2 Absorber Y 4
21 29050000111 连接座 Attachment bracket Y 2
22 4030000029 O形圈GB3452.1-37.5*3.55G O-ring Y 1

23 4011000475 螺栓GB16674-M10*30EpZn-8.8 Screw Y 4
24 4041000056 分体法兰LGB117-312550 Flange half Y 1
25 29050021561 输出法兰总成 Flange Y 1
26 29050025901 加油管总成 Hose assembly Y 1
27 4190000010 检油塞LG03-JYS1/4″ Plug Y 1
28 29050022031 后法兰总成 Flange Y 1
29 29050022281 调整垫片 Shim Y 1
30 29050022291 调整垫片 Shim Y 1
31 29050022301 调整垫片 Shim Y 1